

686–1 yangcheong-ri, Ochang-eup, Cheongwon-gun, Chungcheongbuk-do, Korea, 363–883
Tel: +82-43-711-8851/50/60 FAX: +82-43-711-8804

TEST REPORT

APPLICANT: ULTRAFLEX SYSTEMS INC. REPORT NO. : M216-12-04377

SAMPLE RECEIVED DATE : 2012-07-05

TEST STARTED DATE : 2012-07-05
REPORT ISSUED DATE : 2012-07-11

PAGE : 1 OF 2

SAMPLE DESCRIPTION: ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE COATED FABRIC.

ITEM: BILLBOARD 520

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

PREPARED AND CHECKED BY FOR FITI

YOUN 500 SHIN

YOUN SOO, SHIN QUALITY MANAGER

AUTHORIZED BY FOR FITI

moon Oh noh

MOON-OK NOH PRESIDENT





686-1 yangcheong-ri, Ochang-eup, Cheongwon-gun, Chungcheongbuk-do, Korea, 363-883 Tel: +82-43-711-8851/50/60 FAX: +82-43-711-8804

REPORT NO.: M216-12-04377

PAGE : 2 OF 2

TEST CONDUCTED TEST RESULT

(01) FLAMMABILITY (NFPA 701 TEST METHOD 1(2010))

#1

SAMPLE NO.	WEIGHT(g)		WEIGHT	AFTER FLAME	DRIP BURN(s)
JAMI LL NO.	ORIGINAL	AFTER TEST	LOSS(%)	TIME(s)	DATE DUNN(S)
1	13.4	13.2	1.5	0.0	0.0
2	12.9	12.5	3.1	0.0	0.0
3	13.0	12.8	1.5	0.0	0.0
4	13.2	12.6	4.5	0.0	0.0
5	13.1	12.4	5.3	0.0	0.0
6	13.0	12.7	2.3	0.0	0.0
7	13.2	12.6	4.5	0.0	0.0
8	13.1	12.5	4.6	0.0	0.0
9	13.3	12.4	6.8	0.0	0.0
10	12.9	12.8	0.8	0.0	0.0
AVG.	13.1	12.7	3.5	0.0	0.0

NOTE) • CONCLUSION : BASED UPON THE RESULTS OF THE TEST REPORT, THE SUBMITTED SAMPLE MEETS

THE PERFORMANCE REQUIREMENT AS STATED IN NFPA 701 TEST METHOD 1(2010).

• PERFORMANCE CRITERIA FOR TEST 1

DRIP BURN(s)	WEIGHT LOSS(%)	NO INDIVIDUAL SPECIMEN'S WEIGHT LOSS EXCEED	
AVG. : LESS THAN 2	AVG. : LESS THAN 40	THE MEAN VALUE PLUS 3 STANDARD DEVIATION 9.4 (STANDARD DEVIATION = 1.95	

· TEST WAS CONDUCTED ONLY IN THE ORIGINAL STATE BY THE CLIENT'S REQUEST.

SAMPLE :